
  

 
 
 
 

CITY OF WOODLAKE 
 

MUNICIPAL SERVICE REVIEW 

 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared By 
Tulare County 

Local Agency Formation Commission 
August 2016 



  

TABLE OF CONTENTS 
 

Executive Summary – Pg 1 
 

 Background – Pg 9 
 
1  Growth and Population – Pg 10 
 

  Population Trends & Projections 
  Growth Planning 
  Annexations & County Islands 
  Determinations 
 
2  Present and Planned Capacity of Public Facilities and Adequacy of Public 

Services, Including Infrastructure Needs & Deficiencies – Pg 20 
 

  Planning Documents 
  Water 
  Sewer 
  Solid Waste 
  Streets and Roads 
  Public Safety 
  Determinations 
  
3  Financial Ability to Provide Services – Pg 32 
 
[...]
physical, social and economic development within a community’s planning area.  According to the 
Governor’s Office of Planning and Research (OPR), the eight mandated elements of the City’s General 
Plan were last updated as follows. 
 

 Land Use:  2009   
 Circulation:  2009   
 Housing:  2007 (Update in process) 
 Open Space:  2009   
 Conservation:  2009 
 Safety:  1978 
 Noise:  1978 
 Air Quality: 2011 

 
The City’s General Plan provides an excellent foundation and policy base to guide future growth within 
the City.  The City should periodically review its General Plan Elements to determine when updates are 
necessary.  The City also plans for future growth through the preparation and implementation of specific 
plans and master plans.  The City master plans public infrastructure systems, including but not limited to, 
water and sewer.  Infrastructure master plans are discussed further in subsequent sections of this report.   
 
2.2 Water 
 
The City of Woodlake, in July 2006, adopted a comprehensive update to their Water System Master Plan.  
The City of Woodlake Water System Master Plan (Quad Knopf, 2006) serves as a guide for water utility 
capital planning, recommends priorities for system improvements and replacements, provides criteria for 
developers and the City for design of additions to the system, and serves as a basis for developer impact 
fees and user rate considerations to ensure that the City can provide existing and future residents with a 
clean, ample water supply.  City water system planning and maintenance have been excellent, within the 
constraints of available funding.   



 

City of Woodlake MSR Page 21 
Tulare County LAFCO Draft MSR 6/27/16 

 
The City’s distribution system consists of a grid network of over twenty miles of mains with sizes ranging 
between 4 and 12 inches in diameter.  A major pipeline replacement program, funded through a Federal 
grant in 1977, most 4 inch service mains were upsized to a minimum of 6 inches; approximately 4,000 
feet of 4-inch mains remain in service.  The City’s water supply is derived from groundwater sources 
through five active wells that have a total production efficiency of approximately 3,325 gallons per 
minute (gpm).  A study completed in 2014 showed the average daily demand at 1,689 gpm and the 
maximum daily demand at 6,052 gpm.   
 
Water from the primary five active supply wells is routed to the City Corporation Yard, through a sand 
separator and hydro-pneumatic pressure tank before entering the distribution system.  In addition to the 
hydro-pneumatic tank, the system’s pressure regulation and storage needs are provided by two 500,000 
gallon steel tanks located on Castle Rock Hill, in the northeast quadrant of the City.    
 
In 1985, the City agreed to serve an unincorporated area easterly of the City known as the Wells Tract.  
The Wells Tract, although outside of the current City Limits, is within the City’s UDB, and therefore, is 
ultimately anticipated to be annexed into the City.   
 
The build-out of the City’s Water Master Plan would accommodate a total population of approximately 
10,500.  The following excerpts from the Water Master Plan provide conclusions relating to community 
growth and growth constraints. 
 

a. There is sufficient developable residential area with the existing City Limits, 
approximately 100 acres, to accommodate growth for approximately 10 years.  
 

b. The developable area within the adopted UDB, approximately 140 acres, can 
accommodate growth another 10 years.   
 

c. With limitations still persistent with respect to agricultural preserves, elevation, and 
flood plains, plus the limitations posed by adjacency to the City’s wastewater 
treatment plant and disposal area (“Little Bravo Lake”) and to the airport, the 
location of development within the UAB line is difficult to predict.    

 
In light of the above, the Water Master Plan was designed to accommodate growth as follows; 1) serve 
future growth to the east and northeast within the existing City Limits; 2) accommodate growth to the 
west and, with a booster pump system, to the east and northeast, within the UDB; and 3) provide for 
future growth west of Antelope Creek within the UAB.  With this realization, it can be concluded that the 
current Water Master Plan does not plan for the ultimate development potential of the City’s SOI.  The 
City will however have opportunities to expand the master plan area when subsequent updates become 
necessary, to accommodate additional growth outside of the 20 to 25-year planning period of the current 
master plan.   
 
The City’s Water Master Plan is indicative of the City’s efforts to continue to provide an ample and clean 
water supply to the existing and future residents of Woodlake.  The Water Master Plan identifies 
necessary water system improvements on a priority scale of 1-4.  Priority 1 items were recommended to 
be completed within two years of the adoption of the plan (2006-2008).  Priority 2 items were 
recommended to be completed within three to five years of the adoption of the plan (2009- 2011).  
Priority 3 items are recommended to be completed within six to twenty years of the adoption of the plan 
(presumably between 2012 and 2026).  Priority 4 items are recommended to be completed as required by 
growth and development.  The Water Master Plan also provides alternatives to fund the implementation 



 

City of Woodlake MSR Page 22 
Tulare County LAFCO Draft MSR 6/27/16 

of the recommended improvements.  The following improvements were recommended in the Water 
Master Plan. 
 

 New 500,000 gallon reservoir – Priority 1 
 12-inch connection – reservoir to system – Priority 1 
 Booster pump system to serve upper pressure zone – Priority 1 
 Provide standby power to Well Nos. 8 & 9 – Priority 1 
 New well – Priority 2 
 Distribution system improvements at City/Developer shared expense – Priority 4 
 Distribution system improvements along Valencia – Priority 4 

 
Provided the City continues to implement water system improvements as recommended in the Water 
Master Plan, the City should be able to continue to provide quality water service to existing and future 
residents.  The Water Master Plan provides a comprehensive supply vs. demand analysis, and 
recommends improvements to ensure the City will be able to meet the domestic and fire flow demand 
requirements in the future.  The City has dug a 6th well that is planned to be connected to the system by 
the end of summer 2016.  A 7th well has also been contracted to be dug in 2016. 
 
The City’s water system will convert from an un-metered flat rate system to a metered tiered system on 
by the end of 2016.  Water rates are reviewed in section 5.1 of the MSR. Chapter 13.12 of Title 13 of the 
City’s municipal code establishes comprehensive water conservation regulations for the intent of 
minimizing outdoor water use and to control unnecessary consumption of the available potable water 
supplies in the City.  The City’s municipal code indicates that each new applicant for water service will 
be provided a copy of the water conservation regulations in English or Spanish and the stage that is in 
effect.  The establishment of comprehensive water conservation regulations is indicative of the City’s 
effort to preserve the available potable water supply. 
 
The City was cited by the SWRCB for a total chloroform maximum containment level violation on July 
8, 2014.  Six out of the 22 water samples taken in May of 2014 tested positive for total chloroform.  The 
cause of the positive tests was unknown and the City completed an emergency chlorination of the water. 
The 2014 Annual Drinking Water Quality Report stated that subsequent testing did not indicate a 
presence of chloroforms.  The water quality report indicated that there were no other violations of water 
quality standards in 2014. 
 
2.3 Sanitary Sewer 
 
The City provides sanitary sewer collection, treatment, and disposal services to residents in the 
community.  The City’s sewer collection system is composed of 6-inch and 8-inch collection lines, and 
larger 10-inch to 18-inch trunk lines, and lift stations.  This system transports effluent to the City’s 
wastewater treatment facility (WWTF) located southwest of the City.  A sewer study completed in 1996 
provided a list of improvements that would be required to insure that the collection system is effective 
through the year 2014.  The study provided the following recommendations: 
 

 Increase the capacity of the South Valencia line between Laguna Street and Hermosa Avenue 
by the year 2003 

 
 Increase the capacity of the 15-inch WWTF trunk line by the year 2003 

 
 Extend the Ropes Street sewer line west to Mulberry Street 

 



 

City of Woodlake MSR Page 23 
Tulare County LAFCO Draft MSR 6/27/16 

 Extend the Deltha Avenue sewer line west of Mulberry Street 
 

 Install the Mulberry Street line, between Ropes Street and Deltha Avenue 
 

 Extend an 8- to 10-inch sewer line along the existing airport runway west to the end of the 
property 

 
 Extend a 6-inch sewer line north from the to-be-constructed Riverside Avenue extension to 

the to-be-constructed Hermosa Drive extension 
 
The City’s WWTF is located south of the City on Valencia Boulevard, just north of the Airport, on land 
that was purchased from the Sentinel Butte Water Company.  The City’s WWTF is currently operating 
under the following orders issued by the Central Valley Regional Water Quality Control Board 
(RWQCB). 
 

 Order No. 5-01-082 “Water Reclamation Requirements for Sentinel Butte Water Company 
and City of Woodlake Reclamation Project Tulare County” 

 
 Order No. R5-2009-0103 “Waste Discharge Requirements for City of Woodlake Wastewater 

Treatment Facility Tulare County” 
 

 Order No. R5-2009-0104 “Cease and Desist Order Requiring City of Woodlake Wastewater 
Treatment Facility Tulare County to Cease and Desist Discharging Waste Contrary to 
Requirements” 

 
The Cease and Desist Order (C&D) specifies timelines for the City to correct violations of waste 
discharge requirements (WDR).  Specifically, the C&D Order requires the City to correct violations of 
biochemical oxygen demand (BOD) and total suspended solids (TSS) effluent limits.  The C&D Order 
established a timeline for the City to actively pursue funding for capital improvements for long-term 
compliance with the new WDRs.  The C&D Order also included a timeline for the actual construction of 
WWTF modifications necessary for compliance. 
 
The City’s WWTF was recently upgraded.  The completed first phase included construction of a new 
headworks that included one manual bar screen and one mechanical bar screen, and a new magnetic flow 
meter.  It included two treatment trains running in parallel with each train consisting of one .6 million 
gallon oxidation ditch and one .2 mg anoxic basin to remove BOD and nitrogen, and one 55 ft. diameter 
secondary clarifier.  The aerated lagoons were converted to asphalt-lined sludge drying beds and two new 
percolation ponds.  The second phase, which is not yet needed, includes the installation of a third 
treatment train that included an additional oxidation ditch and anoxic basin.  An additional 55 ft. diameter 
secondary clarifier and one additional asphalt-lined sludge drying bed was also constructed. 
 
There are approximately 35 acres of pasture located immediately east of the treatment plant on which 
effluent is applied for irrigation and as means of disposal.  The soil has a high rate of percolation and the 
area is large enough to allow considerable evaporation.  Beef cattle periodically graze on the pastureland.   
 
Order No. R5-2009-0103 prescribed that the monthly average discharge to the disposal ponds shall not 
exceed 1.0 million gallons per day (mgd) until the completion of the phase 1 improvements.  Following 
the completion of the phase 1 improvements, the discharge wasn’t to exceed 1.38 mgd.  Following the 
completion of the phase 2 improvements, the monthly average discharge wasn’t to exceed 1.92 mgd.  
With the actual peak monthly average discharge at .78 mgd, the WWTF is operating at 57% of capacity. 



 

City of Woodlake MSR Page 24 
Tulare County LAFCO Draft MSR 6/27/16 

 
Since the preparation of the Master Plan, the City has purchased the existing WWTF site from the 
Sentinel Butte Water Company.  In addition, the City has also purchased the airport and an 88-acre parcel 
north of the WWTF for future expansion.  The City’s Master Plan provided an excellent foundation for 
ensuring that the City can continue to serve the sanitary sewer needs of existing and future residents, and 
bring the City into full compliance with the requirements of the RWQCB.  The full implementation of the 
Master Plan will provided sufficient capacity to accommodate the City’s future growth needs.   
 
2.4 Solid Waste Collection and Disposal 
 
The City is contracted with Mid Valley Disposal for solid waste collection and disposal services.  Since 
privately owned utility companies are not subject to Sphere of Influence (SOI) determinations, services 
provided by privately owned and operated utility companies are not subject to SOI determinations, and 
are therefore, exempt from the MSR requirement.   
 
Weekly curbside or alley collection of household, commercial and industrial solid waste is provided by 
the City’s refuse disposal contractor.  The City’s website provides information on customer service 
contacts for solid waste information/service requests. 
 
In 1989, the State of California passed the Integrated Waste Management Act.  Assembly Bill 939 
(AB939) required all cities and counties to implement programs to reduce landfill tonnage by 25% by the 
end of 1995, and 50% by the end of 2000.  Seven of the eight Tulare County City’s (Porterville, Visalia, 
Tulare, Lindsay, Exeter, Farmersville and Dinuba and the County of Tulare) previously were involved in 
a Joint Power Authority (Consolidated Waste Management Authority, CWMA).  Consolidated Waste 
Management Authority ceased operation on December 31, 2015.  Member agencies and/or their 
contracted service providers will continue work previously handled by the CWMA. 
 
2.5 Streets and Roads 
 
The City street system is fairly simple, with two State Routes (SR) providing primary east-west, and 
north-south circulation through the City.  Routes of regional significance that serve the City of Woodlake 
include SR-216 and SR-245 (Figures 2-1 & 2-2).  SR-201 connects to SR-245 just north of Woodlake, 
and extends west providing access to SR-63, and further west where it connects to Alta Avenue just south 
of Dinuba.  SR- 216 provides the primary east-west circulation through the City of Woodlake.  From 
Woodlake, SR-216 extends southwest to Visalia and east where it intersects SR-198 just west of Lake 
Kaweah.  SR-245 provides the primary north-south circulation through Woodlake.  There are currently no 
signalized intersections within the City of Woodlake.  The intersection of SR-216 and SR-245 was an all-
way stop that is being converted to a roundabout.   
 
The City’s Circulation Element was updated in 2009 in conjunction with the General Plan update.  Other 
plans, including the 2014 Tulare County Regional Transportation Plan (RTP) prepared by the Tulare 
County Association of Governments (TCAG), addresses various aspects of County and Valley-wide 
regional transportation projects.  TCAG coordinates with federal, state, and regional governments and the 
Native American tribal government to develop strategies that address transportation issues.  This effort 
promotes direct involvement by the government and interested groups in the transportation planning and 
project selection process.  
 
The City has several budgetary funds set up to address the local transportation needs of the City identified 
as follows. 
 

 TDA Fund – Transit 



 

City of Woodlake MSR Page 25 
Tulare County LAFCO Draft MSR 6/27/16 